DRAFT ENVIRONMENTAL IMPACT ASSESSMENT REPORT
&
ENVIRONMENTAL
MANAGEMENT PLAN
FOR
ENVIRONMENT CLEARANCE

(Under Clause 6 of S.0.1533 of EIA Notification, 2006 & it’s
Subsequent Amendments)

SOLID WASTE TREATMENT PROJECT FOR MANGAN IN
SIKKIM

At Ringdang, Mangan, North Sikkim (Sikkim)
Total Area: - 2.0 Ha.,

Toposheet No. — G45E10
Proposal No ; SIA/SK/MIS/69921/2021
File No ; 214/E &SC

Category of Project - “B” Project
schedule 7(i) - CMSWMF Project Cost:
15.99 Crores

Processing Facility: -16.0 TPD

Baseline Period — Dec., 2021-Feb. 2022

For
URBAN DEVELOPMENT & HOUSING DEPARTMENT (UD&HD),
GOVT. OF SIKKIM

NABET | QCI Certificate no. NABET/EIA/2023/1A0063

Prepared By
ATMOS Sustainable Solutions Pvt Ltd
[...]
Mass/Unit Area (g/mz) Protrusion (mm)
38 25 12
270 NR NR >1.5
550 NR 1.5 1.3
1,100 1.3 1.2 1.1
>1,100 1.2 1.1 1.0

Reduction Factor for Long-Term Chemical /Biological Degradation

Rate of Leachate Generation Reduction Factor
Mild Leachate 1.1
Moderate Leachate 1.3
Harsh Leachate 1.5

Based on the parameters / factors presented in tables 77 to 80, the required density of
geo-membrane is calculated as 1.01 gm/cc, and thickness as 1.5 mm.

Typical Values for Geo-Membrane Measure in Performance Tests

Property

’ Typical Value

Urban Development & Housing Department (UD&HD), Govt. of Sikkim

81




North Sikkim (Sikkim)

Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,

c. Accelerated Heat Ageing

7. Chemical Resistance
a. Resistance to Chemical Waste Mixture
b. Resistance to Chemical Reagents
8. Environmental Stress Crack Resistance
9. Dimensional Stability

10. Seam Strength

1. Thickness 1.5 mm
2. Density 0.94 gm/cc
Property Typical Value
3. Roll Width x Length 6.5mx 150 m
4. Tensile Strength

a. Tensile Strength at Yield 24 kKN/m

b. Tensile Strength at Break 42 kN/m

c. Elongation at Yield 15%

d. Elongation at Break 700 %

e. Secant Modulus (1%) 500 MPa
5. Toughness

a. Tear Resistance (initiation) 200N

b. Puncture Resistance 480N

c. Low Temperature Brittleness -94 AF
6. Durability

a. Carbon Black &2 %

b. Carbon Black Dispersion A-1

Negligible Strength Changes after 1 month
at 110 @C

10 % Strength Change Over 120 days

10 % Strength Change Over 7 days

1500 hrs

2%

80 % or more (of Tensile Strength)

Source: Page 386, CPHEEO Manual.

Side Lining with Geo-synthetic Clay Liner (GCL)

As per MSW Rules 2016, the sides of the landfill are to be impervious. In the present

Urban Development & Housing Department (UD&HD), Govt. of Sikkim

82




Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,
North Sikkim (Sikkim)

context since Retaining wall is a vertical structure it is difficult to provide clay lining
facility. Also the steep sloping sides are not possible for 90 m thick clay liner.
Therefore Geo-synthetic Clay Liner (GCL) of equivalent permeability

requirement was proposed for the sides of landfill.

F) Leachate Collection & Removal System (LCRS)

Leachate refers to the liquid that has passed through or emerged from solid waste
and contains dissolved and suspended materials from solid waste. Leachate is
generated due to exposure of uncovered waste to the precipitation and should be
collected and treated to prevent contamination of ground water.

Assessment of Leachate Quantity

The leachate generation is a function of precipitation and is directly proportional to
rainfall intensity and surface area.

Post Closure Leachate Leakage.

After construction of final cover, only that water, which can infiltrate through final
cover percolates through the waste and generates leachate. The major quantity of
precipitation will be converted to surface runoff. Therefore the leachate generation
rate after closure of landfill is always less than the pre closureperiod (active life).

Leachate Collection Network System

Leachate collection system to collect above calculated quantity comprises a network
of pipes known as feeder pipes and header pipes. The primary function of leachate
collection system is to collect and convey the leachate out of the landfill unit and
control the depth of the leachate above the liner. As per USEPA Manual the leachate
collection system should be designed to maintain a leachate depth or head of 30cm
above the liner. The design leachate head is very important as flow of leachate
through imperfections in the liner system increaseswith an increase in leachate head
above liner. The main components of leachate collection system are feeder mains
and header main and leachate collection sump. The design of above collection
network has considered the following factors:

. The required flow using known percolation impingement rates and pipe
spacing;
. Pipe size using required flow and maximum slope; and

. Structural strength of the pipes.

Sizing of feeder and header pipes

This is calculated by using hydraulic principle and the following equation is
derived:

Diameter of Pipe, D = \/(A XQ)/(I[TxNxV)
A = Area of Segment Considered for Design;Q

= Leachate Flow Rate;
N = Number of Pipes in each Segment; and

Urban Development & Housing Department (UD&HD), Govt. of Sikkim

83



Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,
North Sikkim (Sikkim)

V = Velocity of Flow (allowable hydraulic velocity).

In view of the small size of the landfill, the design calculations for leachatecollection
network yields a smaller diameter pipes which generally not feasible. Therefore a
minimum size of 110 mm HDPE pipes is recommended for feeder pipe. The leachate
from feeder pipes flow into header pipe with ultimately transferred to leachate
collection sump. Similarly the header pipes are designed to take the flow from
feeder pipe and accordingly a minimum size of 150 mm is recommended.

The spacing of leachate pipes is worked out by the Mound Model. The maximum
height of fluid between two parallel drainage pipes is calculated based on the
following formula:

hmax= {[(LX C05) / 2] X [(tan2a) / c]} + 1 -{[(tana / )] X [(tan2a + c)5]}

Where, c = q/k

hmax = Maximum Hydraulic Depth (30 cm)

L = Distance between the Pipesk

= Permeability, 8.64 m/day

q = Inflow Rate, 0.00994 m3/m2/day

a = Slope, 2%

Accordingly and considering the sensitivity of the site, the design features etc. the

spacing between feeder pipes are spaced at 15 m and same is recommended in the
design.

Feeder and Header Pipe Material

Perforated drainage pipes provide long-term performance and these pipes transmit
fluids rapidly and maintain good service lives. Considering the above, HDPE
perforated pipes of the above design size are considered in the design. It will be
ensured that the depth of the drainage layer is deeper than the diameter of the pipe.
The pipes will be placed in trenches to provide the extra depth. In addition, the
trench serves as a sump (low point) for leachate collection.

Feeder Pipe - 110 mm dia
Header Pipe - 160 mm dia

Drainage Layer

A 200 mm thick graded pebble and 100 mm thick sand layer is provisioned as
drainage layer to facilitate the removal of leachate.

Leachate Collection Sump/ Well

The purpose of leachate collection sump is to collect leachate from header pipes,
active landfill area and compost plant. The leachate will be collected through header
pipe and discharged in the leachate collection sump / well, provided at the leachate
treatment plant.

Leachate Treatment Plant

It is estimated that the landfill generates about 25 m3 of leachate, the quality of
Urban Development & Housing Department (UD&HD), Govt. of Sikkim

84



Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,

North Sikkim (Sikkim)

leachate is a function of waste characteristics and climatic conditions, especially
precipitation. The leachate is generally expected to be high in TDS, BOD and Heavy
metals. Treatment of the same involves a combination of technologies. The
characteristics of leachate vary with time and town and also based on the type of
waste disposed off in the landfill. However, for the design purposes the following
characteristics are considered for leachate.

Design Base

The leachate treatment Plant is designed based on the following parameters

Treated Leachate
S.-N Parameter Raw Inland disposal Standards
o. Leachate (MSW rules2000 and
SPCB)

1 pH 5.0-9.0 7.5-8.5
2 TDS <30,000 mg/lt. <2100

mg/It.
3 BOD 5000 mg/1t. <30 mg/It.
4 COD <15,000 mg/It. <250 mg/It.
5 0Oil and Grease <50 mg/It. <10 mg/It.
6 TSS <3500mg/It. <100 mg/It.
7 NH4 <500 mg/It. <50mg/It.

In order to meet the above leachate effluent standards, the combination of primary,
secondary and tertiary treatment followed by Reverse Osmosis is proposed. The
schematic of the treatment process is given below;

PROCESS FLOW

LEACHATE = GRIT CHAMBER -> OIL& GREASE TRAPS—>LEACHATE COLLECTION TANK->FEED
PUMPS—>FLASH MIXER CUM LAMELLA CLARIFIER->ANAEROBIC REACTOR —> ABFB REACTOR-

1-> - ABFB REACTOR -2-> TUBE SETTLER—>
HYPO DOSING -—>DECHLORINATION —2>MGF

INTERMITTENT COLLECTION TANK-> ONLINE
—ACF2>ULTRAFILTERATION system—=RO

FEEDTANK->RO SYSTEM->PERMEATE COLLECTION TANK->Disposal/Gardening

Urban Development & Housing Department (UD&HD), Govt. of Sikkim

85




Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,
North Sikkim (Sikkim)

Anaerobic filter ABFE Reactors 1 &2 Tube
| settler
i — I » | s
b %o
o] by it
> ' A LA
: | O <>
d |- Py
Leachate CT B

Primary treament Secondary treatment
Filter press

cIp

o 1 .
) s
Prirmng T W ! ] Tl L =) el
L ] i rey— o e i~ Bt ok Py
Sand & Carbon filters UF system RO-182 systems producﬂ

Tertiary treatment

PRIMARY TREATMENT

The Primary Treatment is aimed for Total Suspended Solids (TSS) removal
efficiency: 70-80% and BOD/COD removal efficiency: 30%). The salient features
include,

+ Collection cum Equalization tank: To maintain homogeneous conditions of
Leachate.

0.0

Chemical Precipitation for Ammonia Stripping

e

A

Flash mixer for addition and mixing of coagulants.

*
0.0

Lamella clarifier for removal of the suspended solids in the leachate by using
inclined plate separation process.

Urban Development & Housing Department (UD&HD), Govt. of Sikkim

86



Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,
North Sikkim (Sikkim)

TECHNICAL DETAILS FOR LTP UNITS

1. COLLECTION TANK

No. of tanks : ONE

Size (m) : 5 x3 X2.5 SWD (with one partion)
MOC : MSEP

Free board :0.5m

Volume : 37.5 M3

HDT : 36 hours

2. LAMELLA CLARIFIER WITH FLASH MIXER

Size 1X2X1.8m
MOC : MSEP

Volume :3.5M3

No. of Plates 10

MOC of Plates : FRP

Max. Operating Flow : 1.25cum. /hr.
Internal Protection : Epoxy

Flash mixer tank : 500 liters.
Agitator : 0.5 HP/200rpm
Make : PBGL/equivalent
SECONDARY TREATMENT

ANAEROBIC FILTER

The Anaerobic Filter is a fixed film anaerobic filter and equipped with PVC
Urban Development & Housing Department (UD&HD), Govt. of Sikkim

87



Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,
North Sikkim (Sikkim)

corrugated media of specific block dimensions and arranged one on top of other.

The BOD/COD reduction can be achieved by virtue of anaerobic microbial activities.
The efficiency of the anaerobic filter is 40%.

3. ANAEROBIC FILTER

No. of tanks : One

Size (m) :3.5diaand5.0H
MOC : MSEP

Free board :0.5m

Volume 148 M3

HDT : 46 hours

Expected COD removal efficiency  : 40%

AEROBIC BIOLOGICAL FLUIDIZED REACTOR (ABFBR)

It is a combination of suspended and attached growth system. It is filled up with
small carrier elements. The elements are made up of PVC material and biomass stick
on the surface of the spiral media. Here the BOD/COD reduction can be achieved by
virtue of aerobic microbial activities. The Oxygen will be supplied through fine air
bubble diffusers with the help of twin lobe air blowers. The efficiency of the Reactor
is 80 -85%

4. AEROBIC BIOLOGICAL FLUIDIZED BED REATORS

No. of tanks : Two

Size (m) 13 x2.5x4.55WD
MOC : MSEP

Free board :0.5m

Volume : 30KL each

HDT : 57.5 hours

Expected COD removal efficiency  : 60% (each sage)

Proposed blower capacity : 230 m3/hour at 5.0 m WC, 10 HP for both reactors

Urban Development & Housing Department (UD&HD), Govt. of Sikkim

88



Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,
North Sikkim (Sikkim)

TUBE SETTLER (SECONDARY CLARIFIER)

It is a gravity separation for removal of suspended and colloidal materials. It is ainclined
settling system like lamella clarifier. This system is works with respect tothe direction of liquid
flow relate to the direction of particle settlement. Finally sludge will be settled in the hopper

5 TUBE SETTLERS

No. of tanks : One

Size (m) :1.5x1.5x2.55WD
MOC : MSEP

Free board :0.5m

Volume :5.65 M3

HDT : 4.50 hours

bottom.

SLUDGE HANDLING SYSTEM - FILTER PRESS (RECESSED TYPE)

It is used for sludge dewatering. It consists of a number of chamber plates with filter
cloth mounted vertically on and between two side bars. The plates are closed by
using Hydraulic closing power pack. Sludge is fed in to filter press by a suitable
pumping system through central inlet. The solid particles deposit on thefilter cloth
forming the layer.

6. INTERMEDIATE COLLECTION TANK 7. SLUDGE COLLECTION TANK
No. of tanks : One No. of tanks : One
Size (m) 12x2x2.5 | Capacity : Skl
MOC : MSEP MOC : HDPE
Free board :0.5m Stirrer :one
Volume : 10.00 M3
HDT : 8 hours

TERTIARY TREATMENT:

Multi grade sand filter and Activated carbon filter. Ultra filtration unit: for 90%
recovery.
First stage RO system: 50-55% recovery. Second

Urban Development & Housing Department (UD&HD), Govt. of Sikkim

89



Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,
North Sikkim (Sikkim)

Stage RO system: 25-35% recovery.Total System
Recovery: 70%.

TWO STAGE REVERSE OSMOSIS (RO) SYSTEM

The RO membrane has small pore sizes (0.0001) which do not allow ions to pass
through. The feed stream is split into two streams one is the permeate (product) which
is low TDS and other is the reject containing all the rejected salts. The total system
Recovery: 70% RO membranes import from USA.

Mechanical Equipments

MACHINERY AND EQUIPMENT:

1. FEED PUMPS5:

MNo. off s Two (1W + 15)
Make : CNP/Equivalent
Type : Submersible

Head :10m

Capacity + 2.5 CUM. /Hr.
MOC : Cl {Non = clogging)
HP $1.0

2. BLOWERS FOR COLLECTION/EQ. TANKS

Mo. off : Two (1W + 15)

Make : Everest/Equivalent

Head 40 mm

Air : 50 cum/hr @ 4.5 m WC
Type : Twin Lobe

Maotor : Crompton greaves/Kirloskar
HP '3

3. BLOWERS FOR AERATION TANKS (FAB Reactor-1&2)

No. off : Two

Make : Everest/Equivalent

Head : 5000 mm

Air : 230 cum/hr @ 5.0 m WC

Type : Twin Lobe

Motor : Crompton greaves/Kirloskar
Urban Develyp 10

90



North Sikkim (Sikkim)

Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,

4, FABR sludge recirculation pumps

No. off
Make
Head
Capacity
MOC

HP

5, FILTER PRESS FEED PUMPS:

Mo. off
Make
Head
MOC
Flow Rate

HP
6. FILTER PRESS

No. off

Make

Size (MM)

MOC

Mo, off plates
Filter cloth

Closing mechanism
Power pack motor

RPM

s Two (1W + 15)

: Kirlosker/Johnson /Equivalent
:10m

1 2. 5CUM. fHr,

. Cl

|

: Two (1W+15)

: KIRLOSKAR/ SYNO/Equivalent
: 20m

: Cl

+ 2,000 liters/hr.

2

One

Yotana, Sachin

450450

CS structure and PP plates
15

one set

Hydraulic power pack
2HP

1440

Urban Development & Housing Department (UD&HD), Govt. of Sikkim

91




Draft EIA-EMP Report of Solid Waste Treatment Project for Mangan In Sikkim at Ringdang, Mangan,
North Sikkim (Sikkim)

7. FINE BUBBLE DIFFUSERS:

No. off : 20 nos.

Size : 900dia x 1000 mm long.
Make : Southern cogen

8. LIME DOSING TAMK with stirrer

MNo. off : One,

Size : B0O dia, height 1000mm.
Make : FRP

9. ALUM, & PAC DOSING TANKS

No. off : 2 nos.

Size : 200 L

Make  HDPE

10, Dosing pumps

MNo. off : 2 nos,

Dosing pumps : E DOSE/Milton rov/Equivalent

Capacity : 10 lit/hr

11. MS PIPES BVALWVES :ONE LOT

12. MAGMNETIC FLOW METER : RLT/EQUWALENT (40MN)

PARAMETER

#Raw effluent

Primary
treatment O/L

Secondary
treatment o/l

RO PLANT
Permeate

COD, mg/l 6.500 4500 500 <250 mg/1
BOD. mg/l 5.000 3500 280 <30 mg/1
TSS, mg/l 3000 700 100 traces
TDS, mg/l 20000 20000 14000 2000 mg/1

1. Primary treatment TSS removal efficiency up to 70-80%, BOD/COD removal efficiency 30%.
2. Secondary treatment
a) Anaerobic filter : Overall efficiency: 40%

b) Aerobic treatment with Fluidized aerobic bio reactor (FAB) technology, COD removal
efficiency in each reactor minimum 60% & overall efficiency up to 84.5% and BOD removal